
 

 
12302 Shiloh Church Rd. Houston TX 77066 Phone (281) 880-6322 - Fax (281) 880-6325 
 

 

 

 
 

I-SHEET PART NUMBER: INST-00206 

PART NUMBER: GHS2018-TX 

PRODUCT: HITCH STEP  
APPLICATION:  2” RECEIVER  
                          
 
2017-18 F-250, f-350 
                            
                                  

                      
                        
                            
                      
                          

  

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   

 

 

 

 

 

 

 

 

 

 

PARTS INCLUDED QTY 
GHS-01 HITCH STEP FRAME 1 

GHS-03 ANTI RATTLE PLATE 1 

GHS-04 ANTI RATTLE STRAP 1 

GHS-05 GRIP STRUT STEP 1 

SSYS-00262X 7” CLAMP PLATE 2 

HARDWARE DESCRIPTION QTY 

HWKT-07734  

FLHB-00688X 3/8”X1” FLANGED HEX BOLT 4 

FLHB-07720 3/8” X2” FLANGED HEX BOLT 2 

FLNT-00664 3/8” FLANGED NUT 2 

HP IN-07722 HITCH PIN WITH COTTER 1 

HITCH STEP 



 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Step 1: Insert the Hitch step frame into the vehicles receiver.  
Step 2: There are three positions for alignment. Align the nearest hole you choose to the hole in 
your receiver.  
Step 3: Insert the supplied hitch pin through the holes and secure with the cotter key provided.  
Step 4: Next, install the Anti-rattle strap and plate using the supplied 3/8”x2” flanged hex bolts and 
3/8” flanged nuts and secure.  
 

INSTALLATION 

 



 

 
12302 Shiloh Church Rd. Houston TX 77066 Phone (281) 880-6322 - Fax (281) 880-6325 
 

 

 

 
 

I-SHEET PART NUMBER: INST-00206 

PART NUMBER: GHS2018-TX 

PRODUCT: HITCH STEP  
APPLICATION:  2” RECEIVER  
                          
 
2017-18 F-250, f-350 
                            
                                  

                      
                        
                            
                      
                          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Step 5: Install the GROWLER step on the hitch frame using the provided (x2) 7” clamp plates and (x4) 
3/8’X1’ hex bolts. NOTE: Be sure the step is centered on the frame mount with equal overhang on 
each side before tightening. Tighten all (x4) 3/8” hex bolts.  
 

This concludes the install. 


